
South Coast Water 
Reclamation Pre-Feasibility 
Study

Barbados Water Authority 

Government Of Barbados
Pine Commercial Estate, The Pine, St Michael, BB11103, 
Barbados 

November 1,  2020



Statement of Qualifications and Limitations
The attached Report (the “Report”) has been prepared by AECOM Canada Ltd.  (“AECOM”) for the benefit of the Client (“Client”) in
accordance with the agreement between AECOM and Client, including the scope of work detailed therein (the “Agreement”).

The information, data, recommendations and conclusions contained in the Report (collectively, the “Information”):

· is subject to the scope, schedule, and other constraints and limitations in the Agreement and the qualifications contained
[...]
2nd State – Biofilter for removal of VOCs and other
organic odour causing compounds
3rd Stage – Granular Activated Carbon (GAC) for
polishing

Approx. Length m 13

Approx. Width m 2.4

Approx. Height m 2.9

H2S Removal
Efficiency

% 99.5

Total Odour
Removal
Efficiency

% 95

Total Reduced
Sulphur

% 90



South Coast Water Reclamation
Pre-Feasibility Study

Barbados Water Authority

AECOM
56

Table 8-3: WRRF Feed Lift Station Preliminary Design Criteria

Parameter Value or Type Notes

Design Flow 24000 m3/d New submersible lift station to
transfer flow to new WRRF.

Submersible Pumps
Sump Area

4 x 25 kW
3 m x 5 m

Influent flow metering Magnetic flow meter Influent pipe feeding biological
treatment.

Table 8-4: Secondary Treatment Preliminary Design Criteria

Parameter Value or Type

Design Flow (ADWF) 9000 m3/d

Design Flow (PWWF) 24000 m3/d

Total Reactor Volume 4500 m3/d

Number of Trains 2

Volumes per Train, m3 2250

Reactor width per train, m3 10

Reactor length per train, m3  40

Reactor depth, m3  5.5

Design SRT, days  8

MLSS average, mg/L 3000

Secondary Clarifier, Number 2

Secondary Clarifier, Diameter 25

Flow metering Magnetic flow meter



South Coast Water Reclamation
Pre-Feasibility Study

Barbados Water Authority

AECOM
57

Table 8-5: Pre-Engineered DAF Sludge Thickener Preliminary Design Criteria

Description Unit Value

Type/Description Pre-Engineered DAF Sludge
Thickener of Stainless-Steel
Construction

Maximum WAS Production kg/d 1950

Maximum Loading Rate kg/m2/h 5

Number of DAF Thickener
Packages

2

Number of DAF Recirculation
Pumps

2 (1 per package unit)

Number of DAF Air Compressors 2 (1 per package unit)

Area per thickener m2 8

Length m 2

Width m 4

Table 8-6: Aerobic Digester Preliminary Design Criteria

Description Unit Value

Maximum WAS Production kg/d 1950

Sludge Concentration % 3

Number of Tanks 2

Number of Aeration Blowers 4 (3 duty + 1 standby)

Approx. Air Blower Power
Requirements

kW 4 x 75

Diffuser Type Duckbill

Quality of Biosolids EPA 503 Class B Standards

SRT d 28

Depth m 5.5

Diameter m 13



South Coast Water Reclamation
Pre-Feasibility Study

Barbados Water Authority

AECOM
58

Table 8-7: Sludge Treatment Drying Beds Preliminary Design Criteria

Parameter Unit Value

Type/Description Sludge Drying Beds with
underdrain system

Digested Sludge Production kg/d 1400

Loading Rate Kg/m2-yr 120

Area Required m2 4300

Table 8-8: Tertiary Filtration Preliminary Design Criteria

Disk Filters Value/ Unit Criteria/ Notes

Design Flow 18000 m3/day

Influent / Effluent Pipes 500 mm

Configuration Concrete tanks Metal components 316
stainless for marine
environment.

Number of Filters 3 (1 standby)

Filter Tanks Dimensions 6 m x 3 m x 3.5 m Length x width x depth

Cloth disc filters Mesh Size 5 microns Recommended mesh size

Type Outside-in cloth

Number of Disks
Recommended

14 Typical

Filter Area 70 m3 Per Unit - Typical

Total Suspended Solids in
Secondary Effluent

20 mg/L (max) / 10 mg/L
(average)

Assumed quality for
secondary effluent.

Max Solids Loading Rate 4.86 kg TSS/day/m² Max flow and TSS/ filter area

Effluent Turbidity < 2 ntu
5 ntu
< 10 ntu

24-hour average
Not to exceed more than 5%
of time.
Not to exceed at any time.

Headloss @ Flow 45 cm (average) / 50 (max) Preliminary

Maximum Hydraulic Loading
Rate @ Average Flow

5.4 m/hr in accordance with the State
of California Title 22 Code of
Regulations related to
recycled water.

Aluminum Sulfate (Alum)
feed System

Feed pump (1+1)
1000 L tote tank

If filter influent exceeds 5
NTU for more than 15
minutes.

Backwash System Backwash pump and valves



South Coast Water Reclamation
Pre-Feasibility Study

Barbados Water Authority

AECOM
59

Disk Filters Value/ Unit Criteria/ Notes

Instrumentations Level transmitter(s)
Float switch(es)
Vacuum transmitter(s)
Turbidity meter(s)

For individual filter

Flow Meter Magmeter On combined filtered water
effluent line.

Control Panel Nema 4 x 316 stainless-steel
enclosure.

Table 8-9: Disinfection System Preliminary Design Criteria

Parameter Value or Type  Criteria/ Notes

Ultraviolet Light System

Design Flow 18000 m3/day

Location Downstream of disk filters

Type In-channel Concrete channels

Number of channels Two channels

Lamp type Low pressure high output

Redundancy One additional bank per channel

Minimum UV Dose, mJ/cm2 100 California Title 22

Minimum UV transmittance (% at
254 nm)

55 California Title 22

Effluent Total Coliform
Concentration, CFU/1 mL

1 Barbados Water
Reclamation Standards

Effluent coliphage inactivation 5-log MS2 California Title 22

Tertiary Water (UV Disinfected)
Storage

Approximately 3-4 hours storage Provide sufficient storage to
handle daily flow variations.

Chlorine Feed System

Point of application Reclaimed water pipeline Provide chlorine residual to
minimize biological growth
during conveyance.

Expected Dose 0.5 – 5 mg/L

Target residual in pipeline 0.1 – 0.2 mg/L – free chlorine

Chlorine Storage Tanks TBD Two tanks (3 weeks shelf
life)



South Coast Water Reclamation
Pre-Feasibility Study

Barbados Water Authority

AECOM
60

Table 8-10: Side-Stream MF/UF Followed by RO Preliminary Design Criteria

Parameter Value or Type Criteria/ Notes

MF/UF System

MF/UF pump from Feed Tank Centrifugal, end suction,
horizontal

1 duty + 1 Standby

Design Flow 6400 m3/day

MF Automatic Backwashing Strainer 1 duty 300 microns

Design Flow, Influent/Permeate 6400 / 6300 m3/day Assume 99% recovery

Manual Basket Strainer 1 duty 250 microns

MF/UF Skids 2 duty

Membrane Pore Size (approx.) 0.1 micron Material PVDF

Design Flow, Influent/Permeate 6300 / 6000 m3/day Combined for two skids
assume 95% Minimum
Recovery

Membrane Filtration Break Tank  1

Volume 150000 L

RO System

RO Transfer Pumps 2 1 per skid

Pump Type Vertical turbine (can type), in-
line

Capacity of Pump TBD

RO Cartridge Filters 2 duty one per RO skid

Number of Elements per Housing 176

Element Rating 20 microns

RO Pretreatment Facilities

Threshold Inhibitor Addition System 100 % Solution Strength

Number of Installed Totes 1 duty, 2 standbys

Sulfuric Acid (if needed) 93% Solution Strength

Number of Installed Totes 1 duty, 2 standbys

RO Membrane Feed Pumps 2 duty One for each skid

Pump Type Vertical turbine (can type), in-
line

VFD

Capacity of Pump TBD

RO Membranes and Skids

Design Capacity, RO Permeate - per
Train

85 %



South Coast Water Reclamation
Pre-Feasibility Study

Barbados Water Authority

AECOM
61

Parameter Value or Type Criteria/ Notes

Number of RO Trains 2 duty

RO feed / permeate 6000 / 5100 m3/day Combined for two skids
assuming 85% eff.

RO Reject Brine 900 m3/day assuming 85% eff.

RO / Tertiary Blending System

In pipe static mixer To mix RO and tertiary water 316 Stainless Steel

Blending tank  Concrete structure Also used as wet well
for agricultural reuse
pump station.

Number of Installed Pumps 1

Operating Configuration 1 duty, 1 standby

Pump Type Vertical turbine

Capacity of Pump 9000 m3/day

Total Dynamic Head of Pump TBD

Motor Size of Pump TBD

Drive System for Pump -- Variable speed

Table 8-11: Plant Water Pump Station Preliminary Design Criteria

Parameter Unit Value

Type/Description Vertical Turbine

Number of Pumps 2 (1 Duty + 1 Standby)

Approx. Pump Power Requirements kW 2 x 20

Area Required m2 15

Table 8-12: Reclaimed Water (Filtered and Disinfected Effluent) Storage Preliminary Design
Criteria

Parameter Unit Value

Type/Description Concrete or steel tank with
cover

Approx. Total Storage Volume m3 2000

Approx. Storage Time at 8,000 m3/d hr 6

In the addition to items mentioned in the preliminary design criteria tables, the SCSTP upgrade to the
SCWRRF will require, but will not be limited to, the following:



South Coast Water Reclamation
Pre-Feasibility Study

Barbados Water Authority

AECOM
62

· Ancillary facilities include:

o Chemical feed systems

o Waste handling system

o Plant drain system

o Stormwater drain system

o Emergency standby generator

· Automatic flow-proportional composite samplers (influent and effluent)

8.2 Details of Preferred Water Reclamation Option
A process flow diagram and a conceptual layout of the future SCWRRF site layout are shown in Figure 8-
1 and Figure 8-2.  The preferred pipe route for Scenario A1 is shown in Figure 8-3.



South Coast Water Reclamation
Pre-Feasibility Study

Barbados Water Authority

AECOM
 63

Figure 8-1: Preferred Option (Scenario A1)



South Coast Water Reclamation
Pre-Feasibility Study

Barbados Water Authority

AECOM
 64

Figure 8-2: Conceptual Site Layout for Preferred Water Reclamation Option (Scenario A1)



South Coast Water Reclamation
Pre-Feasibility Study

Barbados Water Authority

AECOM
 65

Figure 8-3: Preferred Pipeline Route – Scenario A1



South Coast Water Reclamation
Pre-Feasibility Study

Barbados Water Authority

AECOM
 66

8.3 Example Pictures of Treatment Units included in the Preferred
Water Reclamation Option

Examples for various treatment units that could potentially be utilized in SCWRRF are shown below.

Headworks Treatment

Pre-Engineered Odour Control Units

Figure 8-4: Pre-Engineered Odour Control Unit (Source: Biorem)



South Coast Water Reclamation
Pre-Feasibility Study

Barbados Water Authority

AECOM
 67

Figure 8-5: Pre-Engineered Odour Control Unit (Source: Biorem)

Figure 8-6: Pre-Engineered Odour Control Unit (Source: Biorem)



South Coast Water Reclamation
Pre-Feasibility Study

Barbados Water Authority

AECOM
 68

Figure 8-7: Pre-Engineered Odour Control Unit (Source: BioAir)

Secondary Treatment

Figure 8-8: Secondary Treatment Facility (Ref: Lincoln Placer, USA)



South Coast Water Reclamation
Pre-Feasibility Study

Barbados Water Authority

AECOM
 69

Figure 8-9: Bioreactor – Aeration Zone (Diffused Air)

Figure 8-10: Bioreactor – Anoxic Zone



South Coast Water Reclamation
Pre-Feasibility Study

Barbados Water Authority

AECOM
 70

Figure 8-11: Secondary Clarifiers (Ref: SFWWTP, Trinidad)

Figure 8-12: Secondary Clarifiers (Ref: USA)



South Coast Water Reclamation
Pre-Feasibility Study

Barbados Water Authority

AECOM
 71

Figure 8-13: Dissolved Air Floatation (DAF) – Sludge Thickening (Ref: SFWWP, Trinidad)

Figure 8-14: DAF Thickener Schematic



South Coast Water Reclamation
Pre-Feasibility Study

Barbados Water Authority

AECOM
 72

Figure 8-15: DAF Sludge Thickener



South Coast Water Reclamation
Pre-Feasibility Study

Barbados Water Authority

AECOM
 73

Figure 8-16: Aerobic Digester Retrofit (Trinidad)



South Coast Water Reclamation
Pre-Feasibility Study

Barbados Water Authority

AECOM
 74

Figure 8-17: A Schematic of Aerobic Digester

Figure 8-18: Sludge Drying Beds



South Coast Water Reclamation
Pre-Feasibility Study

Barbados Water Authority

AECOM
 75

Tertiary Treatment 

Figure 8-19: Disk Filter (Source: Aqua-Aerobics)

Figure 8-20: Disk Filter (Ref: SFWWP, Trinidad)



South Coast Water Reclamation
Pre-Feasibility Study

Barbados Water Authority

AECOM
 76

Figure 8-21: UV Disinfection (Ref: City of Merced, USA)

Figure 8-22: UV Disinfection



South Coast Water Reclamation
Pre-Feasibility Study

Barbados Water Authority

AECOM
 77

Advanced Water Treatment 

Figure 8-23: Example of automatic strainer Pre MF/UF (Amiad)

Figure 8-24: Example of MF/UF Skid (H2O Innovation)



South Coast Water Reclamation
Pre-Feasibility Study

Barbados Water Authority

AECOM
 78

Figure 8-25: RO Filter Cartridge (Parker)

Figure 8-26: Example RO Skid (AECOM)



South Coast Water Reclamation
Pre-Feasibility Study

Barbados Water Authority

AECOM
 79

Figure 8-27: Example of RO skids (Desalitech)



South Coast Water Reclamation
Pre-Feasibility Study

Barbados Water Authority

AECOM
 80

9. References

1 Draft Final Report, Barbados Regional Groundwater Model – Developed for Planning Purposes,
XCG Consultants Ltd, (January 2010)

2 Comprehensive Review and Overhaul of Barbados’ Groundwater Protection Zoning Policy and
System,” Volume 3 – Water Resources and Hydrogeology, R.J. Burnside International, Ltd, (June
2011).

3 “Geochemical Evolution of Groundwater in the Pleistocene Limestone Aquifer of Barbados”
PhD Thesis of Ian Jones, University of Texas at Austin, (December 2002)

4 “Hydrogeologic and climatic influences on spatial and interannual variation of recharge to a
tropical karst island aquifer,” Jones, I. and J. Banner, Water Resources Research / Volume 39,
Issue 9, (September 2003).

5 South Coast Sewerage Scheme Final Report, Reid Crowther Inc. (1989)



 

 

Appendix 
    

A 

Water Reclamation Standards 
from Other Jurisdictions 



AECOM

Water Reclamation Standards
from Other Jurisdictions
BWA South Coast Water Reclamation
Pre-Feasibility Study Project

Vijay Sundaram, PhD, PE
Water Reuse Practice Leader
Vijay.Sundaram@aecom.com



AECOM

Indirect Potable Reuse Water Quality 
Standards



AECOM

The Water Reuse Spectrum

Source: The WEF Water Reuse 
Roadmap, 2018

HIGH

LOW

Stream Flow 
Augmentation

Environmental 
Uses

Wetland 
Restoration

Edible Crops

Agricultural 
Reuses

Fodder Crops

Recycled 
Water in 
Product

Industrial 
Reuses

Recycled 
Water for Non-

contact Use

Groundwater 
Augmentation by 
Injection Wells/ 

Surface Water Indirect 
Potable Reuse

GW Augmentation by 
Surface Application

Direct Potable 
Reuse

Beneficial Use

P
a

th
o

g
en

 In
a

ct
iv

at
io

n
, 

Tr
ea

tm
en

t,
A

n
d

 R
e

lia
b

ili
ty

 R
eq

u
ir

e
m

e
n

ts



AECOM

Potable Reuse Types 
and Terminologies

Municipal Water Reuse 
of Biological 

Secondary Effluent

Potable Reuse 
Advanced Water 
Treatment (AWT) 

including CFCGMF, 
MF/UF, Ozone-BAC, RO, 

GAC, UV AOP and Others

Non-Potable Reuse
Filtration (GMF or MF/UF) 
and Disinfection (UV or 

Chlorine) 

Indirect Potable Reuse (IPR):
• Groundwater Augmentation

• Reservoir Augmentation
Landscape Irrigation, 

Environmental Restoration, 
& Industrial Uses

Direct Potable Reuse (DPR): 
• Raw Water Augmentation 

• Treated Drinking Water 
Augmentation



AECOM

Infiltration Basin

Disinfection

Potable Use

Disinfected 
Tertiary

Recycled 
Water

Soil Aquifer 
Treatment

Filtration

Ozone

BAC Disinfection

Potable 
UseWWTP 

Effluent

AOPAdvanced 
Treatment

Spreading Basins

Injection Wells

Groundwater Augmentation (Indirect Potable Reuse) Methodologies



AECOM

State of Nevada



AECOM

Nevada Reclaimed Water Category A+ Requirements
• Injection Wells or Spreading Basins
• Water Quality Requirements NAC 445A.27612

• Primary Drinking Water Regulations (NAC 445A.4525)
• Secondary Maximum Contaminant Levels (NAC 445A.455)
• 12 Log Reduction Value (LRV) for Enteric Virus
• 10 Log Reduction Value (LRV) for Giardia lamblia
• 10 Log Reduction Value (LRV) for Cryptosporidium oocysts
• Unregulated Constituent Monitoring Plan

• Treatment Requirements for Injection Wells
• Minimum of three (3) barriers for each pathogen removal/inactivation
• Maximum of six (6) pathogen log removal credit for an individual treatment 

unit process



AECOM

An Example Unregulated Constituents/Contaminants of Emerging Concern 
(CECs) Monitoring Plan developed for OneWater Nevada Project

Source: OneWater Nevada Engineering Report, 2020 



AECOM

State of California



AECOM

California Groundwater Augmentation Requirements
• Provide Treatment

• Spreading Basins: Title 22 Disinfected Tertiary Recycled Water (Turbidity + Total Coliforms)
• Injection Wells: Full Advanced Treatment (RO-UV AOP) or equal

• Meet recycled water contribution requirements
• Spreading Basins: Provide diluent water, at least initially at a ratio of up to 4 parts diluent 

water for each part of effluent
• Injection Wells: 100% effluent can be injected if TOC <0.5 mg/L 

• Comply with 12-10-10 pathogen reduction, TOC, and drinking water standards
• Meet underground travel time requirements based on pathogen credit criteria
• Conduct extensive monitoring
• Develop contingency plan



AECOM

State of Florida



AECOM

Florida Groundwater Augmentation Requirements

Source: EPA Water Reuse Compendium, 2017